BRAND MODEL 295 - $D2100 DIESEL ENGINE PARTS CATALOGUE



FOREWORD

'Tis {TNustrated Part List of Model 295 Brand Diesel Engine) is compiled according to .the drawings of the diesel engine now our
works is making. It can be served as a guide for our users to be familiar with the construction and to order spafe parts of the engine.

Every illustrated page has the parts name list and brackets behind the assembly name to indicate which type of diesel engine this
part belongs to. |

For those parts mounted in the same position but used for different types of diesel engine, we underline and give out which type of
diesel engine use this part by writing the model of diesel engine in brackets. For those underlined parts which have the same Ser. No.
with the original parts, a “* " is marked at the upper — right of the Ser. No. If two parts are underlined and have the same Ser.
No., the first is marked a “* ", the second is marked a “ ¥ * " and written in the name list individually. How many parts are used
in one type of diesel engine is indicated in the “Qty” of the name list. In the “Qty”, if blank space appears, it shows that this type
of diesel engine does not use this part. "

If one part appears twice or more times on the same illustrated page the same Ser. No. is given and made a “Q” around the Ser.

No. and only listed once in the name list.



CONTENTS

(295T. 295GA., 295D, 295QB) Cylinder Block Assem'bly—"l ............................................................ (2)
(295G, 295G]. 295C) Cylinder Block Assernbly) ——] +++seressemsaneniioiiiiiiiiniiiieeice it e (7)
(295T. 295G, 295GA. 25SCJ, 295D, 295C. 295QE" Ol Sump Assembly «+eeereereeran (i2)
(295T, 295C. 295GA. 295C), 295D, 295C, 295Qi) Camshaft Assembly ++oeveeeeserneriiniinieniiin e, (14)
(295T, 295GA. 2951, 295C. 295QB) Cylinder Head Assembly—— ] ++eveeereeemsiiiinniiinniiniiinininiiienn, (16)

- (295G, 295(;1) Cyﬁnder Head Assembiy— ~~~~~ e T LT T (19)
(295T. 295GA. 295D, 295C) Decompression Mechanism—-— T +++eeeerreeeninniiiiin (22)
(295(;\ 295G]. 295QB) Decompr&csion Mechanism——]]  sceorererniimiiiiiiiiiiii e (25)
(295T, 295G. 295GA. 295CJ. 295D, 295C, 205QB) Piston and Connecting Rod Assembly  «++ereeerererecieninani. (28)
(295T. 295G. 295GA. 295D, 255C. 295QR) Cm.nkshaft and Flywheel Assembly——— 1 «-ceccveeeerenniniannsn, (30)

(295GJ) Crankshaft and Flywheel Assembly——1] . TR PP P DTSR PPIPPIP PP e (32)

(2957, 295G. 295GA. 295GJ. 295D, 295C. 295Q8B) Fun and Water Pump Assembly «oveorermeeieviennn, (34)
(295T) Alr Intake Systenr——-] +trceretrtrimiiii et e e e e e aen eas (37)

(295G, 29SCA. 295G). 295D, 295() Air Intake Systenr——1] +++oecvrrimeiiii eraeieeeens (39)

(295QB) Air Tntake Systemr——"[f[ -+« oveermi (41)

(2957 295(93) Fxhaust System—— R NP 43

(295G, 295CA. 295GJ. 295D) Exhaust Systerg——J] +++eevererriiiii evees eeeeeenen (45)

(295C) Exhaust System 1 TP (47)

(295T. 295G, 295GA, 295G}, 295I), 265C. 2950B) Engine Oil Pump Assembly «+«oovereeeeerecneniinn ... (49)

(295T. 205G, 295GA. 295GI. 295D, 295C. 205QB)  Engine Oil Filter Assembly -+ r+sessevseesmeereeremsrineinnns (51)



(295T. 295G. 295GA. 295CJ, 295D)  Fuel System—1I soessrerssrmsemsssmmssmimmsssns s (53)

(295C. 295QB) T (55)
s R (295T. 295G. 295GA. 295GJ. 295D, 295C. 295QB) Fuel Filter Assembly «++oserreeesesssnerereeesisnnnneenenennnes 57)
(295c\ 295QB) Fuel Feed Pump Assembly L AR LR AR E AL LR (59)
(295T, 295G, 295GA. 295GJ. 295D, 295C. 295QB) Injection Pump Assembly ++++ssssseresrersenenssssssssnsnssieenss (62)
(295T, 295G, 295GA. 295CI, 295D, 295C, 295QB)  Goveror Assembly werivoressnesssessss s - (66)
(205T. 295G. 295GA. 295CJ, 295D, 295C. 295QB) Injection Nozzle Assembly +rorseeosessemsrssemessmersrerrcs (70)
{295T. 295GA 295])) Radiator Assembly .......................................................................................... 72)
’ (295c‘) Sez Water Coo!ing Assmlb!y CepereeceranassateasteanoncesterottchoetIstseosins Beeressennans s (74)
(295G, 295CA. 295GI. 295D, 295C)  Throttle Controling Assembly «+cresssseensrsssrmmsssssseeesseess ceersestesetns 716)
(295(;\ 295CA) Clutch seeeerereerserasessresssnenaiimenteresirnnnerarcnssurnnsssrnrssnanrees @ everenssectsnsesisensesretuersetsesnsasnentes (78)-
(295G . 295GA) ‘ Clutch Control Lever Assembly) ............................................ rererreeaes ceesesiensisscrasones (80)
705G, 295GA) Belt Pulley Power. Qutput *++=>** [P O T P LR TR YRR RRRRR AN (82)
(295G, 295CA. 29501‘ 295D) Fuel Tank Assembly wooeeeeeseersrneerenees R T R (85)
(295(;” Tensioner Sub — asscmbly ............ sessaseseresacesseseansasseence Ceassessaseeereseatataeiitaaisasassessaseatststctstoteas (87)
B (295T. 295G. 295GA. 295D, 295C. ’Z%QB) Flectric Instrument Assembly ~ coosseesersserrerrsmscnsenroeensanenes seeen (89)

(295G, 295CA. 295C], 295D)  Front & Rear Bracket +-seoesssmsssssssssssmnssssssess s e (93)



(295T,295GA 235D, 295QB) Cylinder Block Assembly-—-- |

®--67
566

N 5
1920 v
D 18 \\G ks
ke QJ’.}‘\ﬁ SN
15t Tl
W e 1%
N |

LN\
2950235082956 |



(295T.295GA .295D,295QB)  Cylinder Block Assembly—— I

Ser No Parts No Name of Parts 'QtY
: . 295T 295GA 295D 295QB

| |GB5783 - 86 “Hex. bolt M8X 20 10 10 10 T
2 GB93 - -87 Lock washer 8 41 41 41 41
3 GR97.1 85 Washer 8 4 1 4 4
4 295---01020 Generator regulating bracket 1 1 ] ]
5 GBhL782 86 Hex. bolt M8X40 1 1 1 1
6 GB5782- - 86 Hex. bolt M8 X 35 2 2 9 2
7 |GBs782---86 Hex. bolt M8 > 75 7 7 7 ‘7
8 |GB5782 86 Hex. bolt M8 42 ' 4 4 4
9 GB5783 - 86 Hex. bolt M8X 22 5 5 5 5
10 295T —01043 Air pump fuel return tube Hex. bolt |

11 295T- -01044 Air pump fuel return tube union washer 2

12 |295T 01046 Pipe union(A) 1

13 295T—01045 Air pump bracket seat 1

13* {295--01047 Cover 1 | |
14 295--01009 Cover gasket 1 ] | i
15 |HG4—692—67 0il seal PG 55X 85X 12 I 1 1 |
16 295T-~-'01010 -Timing gear case cover ] | 1 1
17  |GB5783- 86 Hex. bolt M8 X 16 2 2 2 2
18 295—01028 Idler gear stop ring 1 1 1 |
19 295 01202 Bushing 2 2 2 2
20 295--01201 Idler gear 1 1 - 1 1
21 {295--01027 Idler shaft | 1 | 1




Name of Parts

Ser No|  Parts No 295T | 295GA | 2950 | 2950B
29 295 01011 Injection pump gear o ! .l g ] |
23 295--01001 Timing gear case cover gasket 1 | | |
24 1295 01008 Timing gear case ] 1 1. |
25 GB5783--86 Hex. bolt M8 X 25 5 5 5 5
26 295---01037 Timing gear case gasket ) | | i
97 1205 01104 Main oil circuit ihreaded plug 2 2 2 2
28 |GBI235--76 O—ring 15X2. 4 2 2 2 2
29  |GB119--86 Pin A8 > 22 2 2 2 2
30 295 -01103 Camshaft bushing 1 1 | 1 l
31 285 -01004 Main bearing (Upper) 3 3 3 3
32 295--01005 Main bearing (Lower) 3 3 3 3
33 295 --01108 Main bearing cap stud 6 6 6 6
34 295 01110 Main 'bcaring positioning slceve 6 6 6 $
35 295--01106 Main bearing cap | ] | ] i
36 GB851--88 Tongue lock washer |6 6 6 6 6
37 205 01107 Main bearing cap m;r 6 6 6 6
38 295 01109 Main bearing cap )] - | 1 ] 1

39 295 01111 Main bearing cap JL 1 | | 1
10 295-- 01024 Thrust ring 2 2 2 2
41 | 29501120 Engine oil circuit threaded plug 3 3 3 3
4229501101 Cylinder block | | | 1
13 GB119---86 Pin A12X 21 2 2 2 2
44 GB119 86 Pin A12:<30 2 2 2




Name of Parts

Qty

Ser No| Parts No —
295T 295GA 295D 29508

| 45 295---01019 Enginc oil pressure gauge adaptor gasket 2 1 1 - (
46 1295-—01018A Engine oil pressure gauge adaptor 1
46° 29501018 Engine oil pressure gauge adaptor 1 |
46°* [295—-01018B Engine oil pressure gauge adaptor _ l
A7 |295—01600 Water drain cock ZM | 4 1 ! 1. l
48 295—01115 Water channel stopper 2 2 2 2
49 295--01029 Fuel filter braket 1 i 1 1
50 295-—-01038 Crankshaft rear oil seal eover gasket 1 1 1 1
51 |295—01030 Crankshaft rear oil seal cover 1 1 1 B
52 HG4-—692---67 Oil scal PG 100 125X 12 | 1 1 l
53 295—01042 Flat washer 1 1 1 1
54 |295—01016 Flywheel housing 1 1 1 1
55 |GB93—87 Lock washer 10 9 9 9 9
56 |GB5783—86 Hex. bolt M10 X 25 1 1 : |
57 GB5783-—86 Hex..bolt M10X 30 7 7 7 7
58 GB67---85 Round head screw M6 > 12 2 2 2 2
59 |GB97.1—85 Washer 6 2 2 2 2
60 295--01031 Inspecting window cover 1 1 I !
61 |GB93-—87 Lock washer |2 2 2 2 2
62 GB5783—86 Hex. bolt M12 X 30 2 2 2 2
63 |295--01114 Camshaft hole stopper 1 1 | 1
64 295—01113 Camshaft bushing 11 ¢ I 2 2 2 2
65 295—01013 Cylinder head stud 10 10 10 10




Mame pf Parts

SerNo|  Parta No 2957 | 285cA | "295D | 2950
66 1295 -01615 Cylinder head gasket 1 1 | !
67 2805 ~-01012 Cylinder head nut i0 id 10 10
68 295--01014 Cytinder liner 2 2 Z 2
69 1205--01002 Water seal ring 4 4 4 4
70 |GB6170—26 Nut M10 1 1 1 !
71 |GB97. 185 Flat washer 10 1 i 1 i
72 295--01017A Generator bracket szat 1 1 1 i
73 |295--01039A Stud 1 1 i i
74 295 --01022 Side cover gasket i 1 1 1
75 295--01023 Side cover I 1 1 ]
76 29501400 Engine oil dipstick 1 1 1 1
77 |GB6170—86 Nut M8 6 6 6
78 |GB8Y8—88 Stud AM8X 18 6 8 6

(32}



(295G, 295G3.,235C)

Cylinder Block Assembly—- n




(295G, 295GJ,295C)

Cylinder Block Assembky— ||

. Name of Parts Qty
Ser Nqg. Parts No
295G 295GJ 295C

1 295G—01010 Timing gear case cover ] 1 1 o
2 GB5782--- 86 Hex. bolt M8 X 42 4 4
3 GB5783-—86 Hex. bolt Mg~ 22 5 5 5
4 GB93—87 Lock wasiiei 8 41 41 41
5 295G 01505 Cover of oil filler bend 1 ]

5+ 1295 -01047 Cover |
6 295- 01009 Cover gasket 1 1 I
7 295 --03102A Engine oil filter | 1

8 |295—03601 Breather body ! |

9 GB898 --88 Stud M8 X 30 1 1

10 295-- 03602 Breather piece 1 1

11 295---03604 Sleeve 1 1

12 29503603 Breather cap 1 1

13 GB848 - 85 Flat washer 8 1 1

14 |GB923 - 88 Nut M8 1 1

15 295--01011 Injection pump gear 1 1 i
16 295--01001 ‘Timing gear case covet gasket 1 1 1
17 295--01008 Timing gear case 1 1 1
18 |GB5783--86 Hex. bolt M8 X 25 5 5 5
19 295 01037 Timing gear case gasket . 1 1 1
20 295--01107 Main bearing cap nut . 6 | 6 6




Name of Parts

Qty

Ser No Parts No ,
295G 285G3 295¢C
21 GB854--88 Tongue lock washcr_l_é 6 6 6
22 29501106 Main bearing cap 1 A 1 1 t
23 29501110 Main bearing positioning sleeve 6 6 f
24 295 01108 Main bearing cap stud 6 6 6
25 295 Q19005 Main bearing (Lower) 3 3 3
26 295-- 01004 Main bearing (Upper) 3 3 3
27 295- 01109 Main bearing cap l | |
28 295---01111 Main bearing cap 1l i I !
29 295 01024 Thrust ring 2 2 2
30 GBI 86 Pin A12> 24 2 2 2
31 295- 01120 Engine oil circuit thread plug 3 3 3
32 GB1I9--- 86 Pin A12 230 2 2 2
33 295--01018 Engine oil pressure gauge adaptor B i 1
34 1295--01019 Engine oil pressure gauge adaptor washer 1 1 |
35 295-- 01600 Water drain cock ZM14 1 1 l
16 295-- 01104 M.in oil circuit threaded plug 2 2 2
37 GBI235--76 O-ring 155 2.4 2 2 2
38 295--01115 Water chanriel stopper 2 2 2
39 295 01029 Fuel filter bracket sear 1 i i
40 285- 01038 Crankshaft rear oil seal gasket i ! |
11 295 01030 Crankshaft rear oil seal cover 1 1 !
42 HG4 692 67 - Oil seal PG 100X 125X 12 1 1 1
13 GB5783 86 Hex. bolt M4 > 16 2 2 2

4



Namg of Parts

Ser No Parts No
235G 255CG3 §5¢C

44 | 295--01042 C Fltwasher o z 1 |
45 29501016 lvwheel housing i 1 i
48 GBSI-—87 t.ock washer 10 9 9 g-
47 GBLVES 86 tiex. boit MO <25 1 i l
48 GREY23--86 Hex. bolt MG X 30 7 7 1
19 3B67 85 Button head cap screw Mb X 12 5 5 5
50 GRBY7.1 -85 Washer & 2 2 p
5i 295 0103 Sight window cover i 1 i
52 245G - 010644 Motor hole cap 1

53 GBO3—27 Lock washer 12 2 2 2
54 GB5783--86 Hex, bolt M2 X 20 2 2 2
55 205 01114 Camshalt hole plite !l ! i
56 1295--01113 Camshaft bushing 1} & 11! 2 2 2
57 295--01101 Cylinder biock 1 1 1
58 295—951013 svlinder head stud i0 i0 10
59 29511015 Cyiinder head gasket 1 1 1
6{) 295~ 61012 Cylinder head put 10 10 {0
51 29501014 Cylinder liner 2 2
62 295---01003 Water scal ring 4 4 4
63 GB6170 - 86 Nut MU i i i
64 GH97.1-- 85 flat washer 10 i 1 1
65 255 01017A Gienerator dracker seat i !

65 | 295C 01017 Guierator brackel seat !




Ser No Parts No
66 1295—01039
66" |295C—01039
67 295—01400
€8 GBE170—86
69 GB898—88
70 265—01023
71 295-- 01022
72 295-- 01103
73 GB1i%—86
74 GRBY7.1--85
75 295—01027
76 295-—01202
77 235--0120%

78 295-—-01028

79 285—-01020
79 1285C—01020
80 GB5783 --86

81 GB5782 -8b
82 GB5782--8¢%
83 GRYS3--87

84 HG4--892 87
85 295G—01035
86 295G---01700
87 GB5782-—86
88 HG4---692--67
89 295G---01800A

Name of Parts

Qty

295G

- 295GI

Stud

Engine ail dipstick

Nut M§

Stud AM 818

Side cover

Side cover gasket

Camshalt bushing !

Pin A8 <22

Flat washer 8

ldler shaft

Bushing

ldler gear

ldler gear stop ring
Generator regulating bracket
“lenerator regulating bracket
Hex. bolt M8 X 20

tex. bolt M8 X 10

Hex. bolt M8 < 35

Lock washer 6

Ol seal PG 30 245X 10
Camshaft cap gasket
Starting claw protective sub -+ asscembly
Hex. bolt M8 < 75

Ol seal PG 55 85X 12

Belt cover sub - assembly

—t
o]

e N I e JCR U

— e Y O e

Ll S o
f

[

295¢C

[ N

— - ] = e

(o



+(295T, 295G . 295G A 295G, 295D,295C, 295QB)

Oil Sump Assembly

295T 295GA 295G 295D  295¢C 29508




Oil Sump Assembly

Ser No

[

Parts No

(295T.295G . 295G A 295G . 295D, 295C. 295Q8)

Name of Parts

295--01036

295-—--01025
295—03306
295—03307

295-—G1118A

295 01119 i
295 - 01 105" |
295--01105D
GB93-~87
GB5782--86
29509100

295-—09001

295 —01007 |

295-- 01041
GB898—88
GB93—87

GB6170-—86

Drain plug washer

Drain plug

Temperature gauge adapter
Flat washer

Oii sump gasket |

Qil sump gasket |}

Oil sump

- Qil sump

Lock washer 10

Hex. 501( M10X 125
Coarse filter

Taper spring

Oil sump side plate gasket
0Oil sump side plate

Stud AME X 14

Lock washer 8

Nut M 8

Qty
29}5’1‘ 295G {295GA|295GI| 235D | 285C
1= 1 | —
! | | 1
I
1
| 1 | 1 i
| ! I L]
!
1 1 1 1
g8 "8 | 8 | 8 | 8
g8 | 8 | 8| 8 | 8
1| 1|1 |
ER N 1 1 1
P R
R
6 | 6 | 6 | 6 | 6
6 | 6| 6| 618
6 | 6 | 6| 6 6

[= 22~ -]

29508
i
]

-2 TN - - T - £

12




(2895T,295G . 295GA | 295GJ. 295D, 295C  29508)

Camshaft Assemb] Mg




(295T 295G ,295GA ,235GJ,295D,295C,295QB) Camshaft Assembly

: ‘ Name of Parts v Qty -
Ser No|  Parts No 2957 | 295G [295GA|295G3] 295D | 295¢ | 2908
| 295G - oé()l)z"'i - Starting claw I | | T
1© |GB6L/1- 86 | Nut M18X 1.5 1 [ [ [
51295 020034 Washcr | | | | | R
3 295 02006 Camshaft timing gear 1 1 | | [ ] : ]
1 jGnsiRy w6 Hex, bolt M8 X 30 2 02 2 2| 2y
5 |GBY% 87 | Lack washer 8 2 2 2 2 2 22
6 [205 02007 | Thrist plate A T
7 |lGBI096 79 Flat key 8% 18 I [ [ [ ! oo
8 295 02004 Valve tappet 4 4 4 4 4 i 1
9 295 02005 Valve push rod 9 4 4 4 4 1 ]
10 {295 02001A Camshaft ! ] i ] | | |
' '
I 1




1

Cylinder Head Assembly— -

(295T,295GA 295D, 295C, 295QB)

L

N e
'

v \r B I.b

.




(295T.295GA 235D, 295C,295QB) Cylinder Head Assembly—— I

, Name of Parts . Qty

Ser No Parts No

295T | 295GA | 235D | 295C | 235QB

1 29503018 Front cover plate gasket 1 1 { I 2
2 295--03202 Tubulence chamber insert 2 2 2 2 2
3 295--03001 Intake valve 2 2 2 2 2
4 |295---03206 Intake valve scat 2 2 2 2 2
5 295—03002 Exhaust valve 2 2 2 2 2
6 295---03205 Exhaust valvé seat 2 2 2 2
7 GBY93-—87 Lock washer 8 27 27 27 27 27
8 |GB6170--86 Nut M& 12 12 12 12 12
9 GB894--88 Stud AMB X 22 8 8 8 8 8
i0 295- (3201A Cylinder head 1 1 1 l 1
11 295--03013 Sling hook 1 1 ] 1 1
12 GB93--87 Lock washer 10 4 4 4 4 1
13 GB5783--86 Hex. bolt M10x 22 4 4 4 4. 4
14 295—03010 Rear cover gasket 1 1 i i 1
15 |295—03019 Rear cover plate i 1 1 ! i
16 |GB898—88 Stud M8 x 60 4 4 4 4 4
17 295—03011A Injection nozzle press plate 2 2 2 2 2
18 |GB5783—86 Hex. boit M8 X 20 13 13 13 13 6
19 |GB6170—86 Nut M12 4 4 4 4 1
20 |295--03020A Fixing bolt 2 2 2 2 2
21 295--03007 © Valve lock clip 8 8 8 8
22 129503004 Valve upper spring scat 4 4 1 4

16



!

SorNo! Parts No Neme of Parts e -
IR | 95T 1 285Ga | 295D | 295C | 2350
2 (wese 0sous | T Vave outer spring. Ty T B S R,
24 ! 295- 03204 Stopper 2 2 2 2 ; 2

h gt?&).‘i 03006 Valve inner spring 4 4 4 4 “!

26 030094 Valve (ower spring seat 4 4 B i 4
27 20503203 Vaive guide 1 4 "4 §
28 205 03560 | F Rocker arm shait oil inlet weldmen: 1 ! ! i i
2y 295 - u301y Flat washer 2 2 2 2 2
30 {295 0302 Tubular screw ! 1 1 j »
3 GB5782 - 86 Hex, boli M8 X 60 2 2 2 2 2
3 265-- 033050 Thermastal cover i i 1

327 20850 03205 Thermosiar cover ] !
23 295 03303 ! Thermestat cover gasket i 1 | ! i
340 285 03304 Water scal ring 1 i f ! | |
35 295--03302 Type 145 waxy thermostat i I 1 ! ’ i
35 265~ 03012 Hend sling hook . 1 i 1 o : i
Ry 29503 --030617 Front cover plate gasket ’ !
34 ;(39‘3 63301C Front cover plate ] ! ! i i
39 29508---03506 Temperature gauge adaptor R f I
39 1285 —03306 Femperature gauge adapior 1 1 1 ! ;

10 {295 -03307 Washer ! ! ! b
41 |GB5783- 8¢ Hex. bolt M » 35 L7




. (295G, 295G)) Cyliﬁder Head Asseﬁxbly-—ll




(295G .295GY)  Cylinder Head Assembly—— 1]

: Name of Parts Qty
Ser No Parts No 2 :

S 295G 295G
! 295--03018 Front cover plate gasket I 1
2 295 03202 Turbulence chamber insert 2 2
3 295 - 03001 Intake valve 2 2
4 295 --0320G6 Intake valve scat 2 2
5 295--03002 Exhaust valve 2 2
6 295-- 03205 Exhaust valve seal -2 2
7 P93 - 87 Lock washer 8 25 25
8 GB6'70 --86 Nut M8 12 12
9 GBE9I8— 88 Stud AM8 X 22 8 8
10 295 -03201A Lylinder head 1. 1
1 295--03013 Sting hook 1 1
12 GB93 --87 Lock washer 10 4 4
13 GB5783--86 Hex. bolt M10X 22 | 4
14 295- 03010 Rear cover gasket 1 1
15 295-—0301Y Rear cover 1 1
16 |GBBYS--88 Stud M8 60 4 4
17 295 -03011A Injection nozzle Press plate ' 2
18 GB5783- -86 Hex. bolt Mg X 2C 13 13
19 |GB6170 86 Nut M12 4 1
20 295--03072A Fixing bolt 2 2
21 295--03007 Valve lock ciip 8 8
22 295--03004 Valve upper spring seat 4 4

19



32

Parts No
29503005
295-- 03204
295 - 03006
295 - 03009A
295- 03203
295-- 03021
265 03014
295 03500~
295 - 03012
295G 03017

Vaf;;\ outcrsprmg
Stopper
Vialve inner spring
Valve lower spring scat
Valve guid
Tubular screw
Flat washcer
> Rocker arm shaft oi! inlet weldment

Bend s.ling hook

Name of Parts Gty
. 295G 295G
4 ©d
2 2
4 4
4 4
4 1
1 !
2 2
1 I
1 i
l ]

Front cover plate

20



!

Decompression Mechanism -

(295T.295GA 295D, 295C)

- 8 g5aa2050995¢




(295T,295GA 235D ,295C)

Decompression Mechanism——-- |

Naine of Parts

Qty

Ser No Parts No - .
295T 295GA 235D 295¢C

1 2956--0302 o Tubular screv ! 1 i !
2 295- 03014 Fiat washer 3 3 3 3
3 GBE94. 1--86 Stop ring 16 4 4 4 4
q 295---03407 Rocker arm shaft stop ring 2 2 2 2
5 295---03411 Valve rocker arm 1 1 1 i
6 29503412 Valve rocker arm bushing 4 4 1 4
7 295--03401A Rocker arm stand ‘ 2 2 2 2
8 GBOITO - 86 RIS | 1 i |
9 LB 1--85 Screw M6 x 1o 1 { 1 !
10 295~ 02404 Rocker arm shieit ] ] I j
il 29503405 Rocker arm shaft spring | ! ! i
12 GB617] --86 Nut A8 x| 6 6 6 6
13 |295--03406 Decompression screw 2 2 2 2
14 295 --03408 Decompression shafi i 1 1 1
15 295 063403 Valve clearance adjusting sciew 4 4 4 3
16 |GB5785---86 Hex. bolt M0 | x 12 ! ! ! l
V7 |296T--03110 Decompression lever weldment I

17 |295D---03110 Decompression lever weldment. 1 1 1
18  |GB119--86 Pin A2 24 1 1 1 1
i 295 C31U7A Decompression lever spring - i 1 | l
20 |GB57R3---86 Hex. bolt M6 » 20 2 2 z 2
21 |GB93--87 Lock washer 6 2 2 2

e
()



Name of Parts

Qty

Ser No Parts No 295T 9295GA 295D 995¢C

B 52 -M>‘2—9~’5A——~03106 B : W&r:or.npression‘:haft slec\;e;— ~1~ 1 1 1
23 1295--03103 Gasket 2 2 2 9
24 29503105 Dccompression control plate ! 1 1 |
25 295--035003 Cylinder head hood gasket 1 1 1 1
26 295T - 62101A Cylindzr head hood i i 1 l
27 GBY97. 2---85 | Washer |2 2 2 2 2
“8 GRI23— 88 Cap prt M12 2 2 _2 2
29 |295 -03109 Ol tiller tube gasket ! 1 1 I
30 295--03108 il filler tube 1 1 1 1
R GB93--87 ..aCk washer 8 2 2 2 ?
32 |GB5783--86 Hex. bolt M8 % 20 -2 2 2 2
33 1295--03120A Oil filter cup 1 1 ! 1
34 29503601 Breather bedy 1 i 1 i
35 29503602 Breather piece 1 1 1 1
36 |GRBGE-- 85 Stud M8 X 30 1 1 1 1
37 295- - 03604 Sleeve 1 1 1 i
38 29503603 Breather cap 1 1 1 1-
39 GB848—-85 Flat washer 8 1 1 1 l
40  |GB923---88 Cap nut M8 1 1 1 1




|

N

TONG

A

]

2G5

(295G, 295GJ.235QB)

Deccompression Mechanism

i




Ser No

i8”
19

21

Parts No

(235G .285¢:7,29508)

R R e e e o s s e
!
i

0x02l
-0301 4
GREsL 185
(3407
295- -03411
- 03412
-03401A

e
285

795
295

295

298

SRET70-
GBi i -
| 205--03404
{965 03405
G171 -8
295 03406
295G 03408
JGE 05403
GBL785-- 886
1295 —03003
249508 0214}
265G 03101
GBYT. -85
GRO22— 38

295--02103

Deacompression Mechanism-—-- J]

Naue- of Parts
faie e
Wisher
Stop ring 16
Rocker arm sha't stop ring
Vaive rocker arm
Valve rocker arm bushing
Hocker arm stand

ul Mb

serew MG x 19
Rockzr arm shafy
Rocker arm shaft spring
Nut M8 X i
Dezcompression screw

Dzeompressicn shart

Valve clearance adjusting screw

Hex. bolt M1 {1 12
tUvlinder head hood gasket
Cylinder head hood
Cyliinder head heod

Flat washer 12

Cap nut M12

Gasket

295G

IS S U

3]

~N

N

N

[4%]

-

[a]

NN

|
i

265Q8

[ S ———

LR

(2

boast

3“2

2

[ ]




Ser No Parts No
22 295-- 03105
23 1295—03106
24 [295T---03107A
2.4 295G-- 03107
25 29508 - 03110
25° 1295G - 03110
26 GB119- -86
27 GB5783—86
28 |GB93-—87
20 1295Q8B- 03109
30 1295QB- 03108
3i GB3Y8--88
32 GB93—87
33 GB6170- 86
34 |295--03120A
35 1295 - 03601
36 |295--03602
37 GB898-- 88
38 295~ 03604
39 29503603
40 GBR48--85
41 GBY23 88

Name of Parts

Pin A3X 24

Hex. bolt M6 X 20
Lock washer 6

Oil filler tube gasket
Oil filler tube
Stud AM8 % 20
Lock washer 8
Nut Mg

Oil filler cup
dreather body
Breather piece
Stud M8 < 30
Sleeve

Breather cop

Washer 8

© Nut M8

295G 295GJ

bécompression control plate | I -
Decompression shaft sleeve 1 l
Decompression lever spring
Decompression lever spring 1 1
Decompression lever weldment
Degomipression lever weldment 1 1

1 1

2 2

2 2

295Q8

NN




(295T‘2950\295(b\\2950J

ston and Connecting Rod Assembly

+295D,295C, 2950QR)

Pi

27



(295T\295G‘295GA\295GJ\2950'\295C‘\:295QB.)‘4 -Pi;stoh and C‘o‘_nnecting;Rod Assembly

Ser Nb Parts No Name of Parts ] Qty B

295T | 295G 1295GA|295G1| 295D | 235C P995Q8

R T T T o R e R T o e e
2 295 -04002A | Cone section ring 1 L ! 1 1 I I
3 295--04003A Twist ring | 1 ! | | i i
4 295 - 04100 . Elastic lock oil ring 1 l 1 i ] i |
5  |GB893. 1--86 Stop ring 35 2 2 2 2 2 2 2
6 {295 04004A Piston ! | ! I | 1 1
7 ! 205 —-04005A : Piston pin _ 1 | ] 1 1 1 |
8 1205 04202 Connecting tod ! 1 x b | |
9 295--04201 Connecting rod bushing 1 1 I 1 1 1 1
0 |295--04010 Connecting rod bearing 2 2 b4 2 2 2 2
H 295-- 04203 Connecting rod bearing cap 1 1 1 1 i | 1
12 1295-- 04011 Lock wire 1 ] 1 1 i | I
13 |295--04204  Connecting rod bolt 2 | 2 | 2| 2 2 | 2
14 |295—04205 ‘ Connecting rod positioning siceve 2 2 2 2 2 2

28



(295T,295G,235GA,235D,235C,235QB)

Crankshaft and Flywhcel Assembly—- 1

\ sd_«///A;//A////?/V -

%Vm \\\

———e e —

\

ﬁ%

3

29



(295T.295G,

795GA | ?951’ 795C .2950B). Crankshaft and Flywheel Assembly I
— 1[ E
‘ ‘ Name of Parts Qty
Ser Mo | Parts No T S A o

f _ 2951 | 295G ;295GA 2951) ; 295c 29508
Ve e T T T i e = T 1L Ty
I© 295G - 05010 Cranks! art bolt | Lo
2 3 745 —02003 Flat washer 1 | 1 | i |
K Ii;.’f’t:;'l' 05009A Belt pulley { !
3 ;J 05009 Belt pulley 1 ] 1 1
B0 2050 02009 Beit pulley |
R BT ETU Front oil seul | i | | | |

EB&):’» 05008 : Crankshaft timing gear 1 | ! i 1 1 1
t ;.&95 - 05005A ; Balancing weight 2 PR 0 2 9
7 295 04204 Connecting rod bolt 4 4 4 4 4 4
8 295- ud40l! Lock wire 2 2 ? 2 2 2
9 GBI0Ys --79 Flat key 10<55 | | | 1 1 1
10 295---05004A Crankshaft bl { 1 1 |
1t 295 05003 Rear oil seal | i f | 1 1 |
12 295 - 05002A Toothed ring 1 | i 1 1 1 ]
13 GB119--86 Pin A10X 22 1 l 1 1 | 1
14 295T - 05001A Flywheel | ] 1 1
P4t 1295C - 05001 Flywheel 1
140 1295QB - 05001 Flywheel 1
15 |295 -05011 Lock plate 3 3
R {200 05012 Flywheel fixing bolt 6 6 6 6

30



(295GIH Crankshaft and F] ywheel Assembly- 11

31



(295G4) Crankshaft and Flywheel Assembly-—- ]}

Parts No

=

(2]

O e N o

205G 05010
1295-- 062003

29505009
295— 050608
295--05006
295—05005A
295--04204
295 (4011
GB1096--79
295--05004A
265---05003
GB119--86
295T-05001A
295 - 05011
295-- 05012
295GJ - -05020
GB93--87
GB5783 - 86

r
Name of Parts - . Qy
| 295G
Crzﬁﬁwhu ft _t;:mlx - o 1
Flat washer 1
Crankshaft pulley L.
Front oil seal l
Crankshaft timing gear |
Balancing weight 2
Connecting rod bult 4
l.;;ck wire 2
Flat key 10> 55 |
Crankshaft |
Rear il seal 1
Pin 10X 22 |
iy wheel |
Lock plate 3
F"lywhcel fixing bolt 6
Belt pully |
f.ock washer 8 6
I-iex. bolt M8 < 25 6

32



(295T,295G, 295G A, 295G, 295D, 235C,235QB)

Fan and Water Pump Assembly

N
h95GA295029508 5 -,

33



(295T.295G . 235GA),235GI,235D,295C, 23508)

Fan and water pump Assembly

Ser No

Parts No

Name of Parts

I |GB5782—86 " Hex.bolt M8X50
1 GBL783 - 86 Hex. bolt M8 X 20
2 295T 06010 Lock plate
3 295T—--06011 Fan washer
4 295T--06200 Fan
4* 295D-- 06200 Fan
5 295T—06015 Fan and water pump spacer
6 GB6170---86 Nut M2
7 GB93—87 Lock washer 12
8 GB97.2 -85 Flat washer 12
9 295~ 06008 Water pump belt pulley
10 V-—-belt B-- 1041
For generator JFolc
V - belt B - 1067
i cFor generator ZJE200)
10° V--belt B— 1120
1t GB893. 1---86 Lock ring 40
12 GB278-- 82 Bearing 60203
13 295-- 06007 Slecve
14 295 06004 . Water pump shaft
15 GB1099--79 Key 5 X19
16 |GD8YA. 1-—86 Elastic lock ring 17

295T

Qty
295G [295G6A]295G1| 295D | 295¢ [29508

4 4 4

ol 1 ]

1 1 i

1 |

|
| 1 | | { 1
| | | | ) |
I | 1 ! \ |
1 1 ] | | l
1 | | | [
I | T I f
|

| | | | | !
2 2 2 2 9 ’
| t 1 1 | |
l | 1 | | |
| | | | | |
2 2 2 2 2 2

34



) ‘Name of Parts ! ‘ Qty
Ser No!| Parts No r..__w[.;.,..-:“,! SN ! .
. 1l _ I 295T | 295G 129504\'295(” 235D | 295C |295QB
_ - - e e e e _ R ey - - . i- N co— ,i - X ' -—— [ —
17 295T - 06012A Water inlet tube P ! P e
18 295 06014A Threaded plug i Ll ' I l | !
19 IGB5782- 86 | Hex. bolt M43 12 B O ;6 6 t
20 i GBY3-—-87 iock washer 8 S t 6 i 6 | 6 6 6
21 ’ 295--06001 Pump hady : I | | i | 1 ! 1
29 1 295---06006 Water slinger | | 1 I I 1 1 1
i | !
23 1 GB1152—74 Greasce nipple M0« | ‘ ] R | | 1 1 1
| .
24 |295--06005 Spring scar L I T T AT B
25 295- 06004 t Water seal spring [ ] | I 1 1 ]
26 |295 o600 |- Water scaler L | | i b
27 29506002 Pump impeller b ! | I 1 I ]
28 295--06003 Water pump gasket [ | | ot | |
i | o
! i
| ! i
| 1
|
|
i
— . ! -

e
or



(295T) Air Intake System——- 1




(235D

Air Intake System-—--— |

i
Ser No ¢

Parts No

295 07110
295 07101
295 07120

205 07102

1295 - 07133.

295 07130
GB67 85

205 - 07140
GBGI70 86
295 07003
295- 07001A
295 --03022

(iB5783—86
GB93—87
GB6170—86

Name of Parts

- Filter oil container assembly

Scal ring

Iine filter

Rubber scal ring
Fine filter cartridge
Fine filter asscmbiy
Screw MG x 25
Primary filter

Nut M6

Air filter gasket
Air inlet manifold
Air inlet manifold gaskct
Hex. bolt M8 X 25
Lock washer §

Nut M8

37



-0

Air Intake System

(235G .295GA [ 295GI, 295D, 295C)

38



(295G .295GA ,295GJ,295D,295C) Air Intak System—— 1|
Name of Parts Qty
Ser No Parts No _
295G | 295GA | 295GJ | 295D | 295C
1 |GBe2-—-88 Nut M6 I 1 ] ] |
2 GBI3---87 Lock washer 6 1 1 ] 1 1
3 GB97.1--85 Flat washer 6 1 1 1 1 ]
4 K1706---0001 Upper cap 1 | 1 1 1
5 K1706—0002A Rubbcr seal ring i ‘ 1 1 | \
6 |K1706-—1000 Filter I 1 I 1 ]
7 |K1706-—0002B Rubber seal ring | | ) ] ]
8 K 1706---4000 ' ody 1 | 1 1 ]
9 GB6170---86 Nut M6 1 1 1 1 |
10 |K1706--9001 Clamp 1 1 1 1 !
11 K1706--9002 Tightening bolt assembly 1 1 1 1 I
12 295G—-07001 Air inlet manifold 1 | 1 1 ]
13 295- 03022 Air inlet manifold gasket 2 2 2 2 9
|

39



(29 i
50B) | Air Intake System- —- []]

40



(295QB)

Air Intak System— — |l -

Ser No Parts No
| |oB62 - 88
2 |GBY3-- 87
a2 loper.y s
4 |X1706— 000
5 [K1706- 00024
6 |KI706- 1000
7 |K1706—00028
K 1706 — 4000
GB6170--86
10 |Ki706--8001
It [K1706--9002
12 |295QB—0760]
13 12950807002
14 1295--02022

Nut Mo

Name of Parts

Lock washer 6
Iiat washer 6
Upper cap

Rubber seal ring
Filter

Rubber seul ring
Budy

Nui M6

Tamp

Tightening bolt assembly
‘Air inlet manifolg
Preheating washer

. Air_inict manifold gasket

!-.._-..___._ S

Qy

.

BN e et b

41



|
|
|
!
|
|
L

42



Exhaust System—— |

(295T,295QB)
]
Ser No Parts No E Name of Parts & o
; | 295T 295QB
- l'- 29‘3—-030! 5 l - Exhaust manifold gasket 2 2__ -
2 29508001 i Exhaust manifold |
2+ 52QSQB—— 03001 l Exhaust manifold 1
3 IGB6I70—86 Nut M10 |
4 i(-mgg_;m : Lock washer 10 I
5 GBOT. 1--80 | Flat washer 10 2
6 |295 - 08002 Muffler clamp |
7 1GB5782—86 | Hex. balt M 10 90 |
3 ! |

| 205T— 081004
1

i

Muffier

43



(295G .295GA \.295GJ .295D) L'xhaust System —— ||

44



(295G .295GA . 295GJ . 295D)

Exhaust System——-

- 1

Name of Parts

Qty

]
Ser No Parts No N A I S
295G | 295GA 295GJ | 295D
B e S O VU el e i O U SO ) -
! 296030615 Exhaust manifold gasket 2 ; 2 2 : 2
@ 12956 08001 Exhaust manifold | v I
3 {GBRITO-- 86 Nut M0 | ; I ! I |
i | ;
1GR9y 87 Lock washer 10 A
] : ]
5 |GBO7.1- 85 Flat washer 10 I R 2
6 295 08002 Mufffer clamp I
. - :
GBA782 - 86 Hiex. bolt M1U.< 90 R R T o
i i !
8 1285 --08100 Muffler i ; I ; i ! !
! | |
H i S
t ! i i
I R . '
i
| !
|
i
}
i ;
!
‘ |
i
;
|
|

45



€295C) Exhaust System - {]]

46



(295C)

Exhaust System — |[[] -

!
i
i
!

Ser No

[ S S N

o =]

10

11
12

13

1
'

Parts No

GB5783—86
GB93—87
295C—08202
2050G—08203
29503015
295C—08201
295--01600
GB6170—86
CB93—87
GB97.1—85
295—08002
GB5782—86
205 T—08100A

T

Name of Parts R Q_ty

295C
Hex. bolt M8 x 25 8
lock washer 8 8
Exhaust manifeid end cover 2
Gasket 2
Exhaust manifold gasket 2
Exhaust manifold 1
Water drain cock ZM14 I
Nut M10 1
Lock washer 10 |
Fiat washer 10 2
Muffier clamp !
Hex. bolt M10 x 90 1
Muffler 1

S —

47



(29\3 - . Q l P Il 5, s
\2 5
\295
29
v s
N
. \2 \) ) )
Ln
‘:

48



(295T, 285G, 295GA , 285G 2951, 295C  295QB)  Engine Oil Pump Assembly

i

‘ K S J' ssoriz_sﬂsc_r ?9593: 2_950 295¢ |
I ' 295__6930] o . Engine oil pump gear ], | i [ ! : oo . %
3L CBIIT—86 Pin A5 x 22 | ! b b b o
3 | GRS783—86 Hex. bolt M8 20 30133 3 i 3 )

4 GBY3 —&7 Lock washer 8 3 E 3 ! 313 ! 3 3
5 2959304 Bushing T ! 2 2 : 2002y
6 | CRIT9—86 Pin A6> 18 2 12 o 2 o
7 295—09303 Engine cil pump case I [ : l | N
4 205—(93()2 Engine oil pump shaf: i ! ! I ! ! ! ! A I ;
9 295-—09306 Inner rotor ' i { i 1 | | |
10 20509305 Outer rotor L 1 ! 1 I !
1 295—01002 ‘ Engine oil pump gasket ] ! i 1 ! 1
12 2;95—~()92()0 Engine oil pump inlet tube 4 1 1 | 1 ! l
13 2§5~—(X)4OO Enginc oil pump outlet tube | i 1 ’ 1 ] 1
i
|

49



(295T‘2950\295GA\295GJ\ZSSD‘QQSC\QQSQB) Engine Qil Filter Assembly

50



(295T, 295G ,295GA 295G 295D, 295C . 295Q 3 ; Engine Oil Filter Assembly

[ |
Ny .‘
i i Name of Parts I Qty e
Ser No b Parts No 295T | 295G |295GA|295G3| 295D | 295¢ 29508
Vo "1:,'1’('))4':'() oaovol Filter casce [~ I —-| R | 1
SLIGRIO L 0008 Spring 1 P | I |
5 LI0RI01 0005 Bracket plate | T ! ! !
COJ0RL0] 0006 Scal ring | ! 1 1 1 1
) JOB1U L] - 0007 Support disc | 1 1 l ] ]
b JORIOI 0004 Seal ring 2 2 2 2 2 2
v JOA1011 - 1000 Filter cartridge 1 1 | | 1 1
8 JOg1011 —0003 Big seal ring L 1 ] 1 i Nl
JO810 11 —2001 Filter seat | | 1 1 1 1
10 295—-01021 Filter seat gasket 1 l 1 1 ! 1
11 JO810 Il — 0001 Pulling rod nut : ! 1 1 1 1 ]
12 108101 0002 Flat washer ] | 1 1 1 ]
17 GB308 - 84 Steel ball |2 1 I ! | 1 ]
1 JoR101] - 2007 Pressure regulating valve spring 1 1 | ] 1 1
15 E.I(Jx FOL 20060 Adjusting screw A | 1 1 I ] l
16 f.mxm 2006 Rectangle gacket | 1 | | 1 1
17 L0%10 01 2004 Rectangle gasket scat 1 ] 1 1 ] 1
18 GBOIT]--86 ‘ Nut MI8X 1.5 I i | | 1 I
19 GBY3--87 Lock washer 8 2 2 2 2 2 2
20 GBL782 - 86 Hex. bolt M8 X 48 | | | | 1 |
21 GBL783 86 Hex. bolt M8 x 22 1 1 1 1 1 |
22 JOBI1O 11 -- 2002 Spring R 1 1 | 1 ]
23 GRB30K 81 Steel ball 10 1 1 ] 1 | |
2 JOS10 1 2003 Valve scat 1 1 1 | 1 I

51



|

Fuel System—-—-

(295T,295G, 295GA , 295G, 295D)




(295T,295G,295GA . 295GJ, 295D)

Fuel System——1

|
Ser No } Parts No Name of Parts Q
I . 295T 295G | 235GA | 295G | 295D
U TagsT Toso0e Injection pump fuel inlet tube 1 1 | I .
2 ,29 —10100A High pressure fuel tube assembly 1 1 1 1 1
3 295--10600D Injection nozzle fuel return tube 1 1 1 | |

53



(295C_\ 29508B) Fuel System-—-— I[

54



(295C,2950B)

Fuel System-—-

1

\ I

i I '

' Name of Parts Qy

Ser No i Parts No | T

i | 295¢ 295QB
- ey e e e R O - e e — e -
1 :295 10160A High pressure fuel tube assembly 1 ]
2 ?‘(f‘JSQB—k 10600 Injection nozzle fuel return tube 1
2 EZH)S(‘ ~ 10660 Injection nozzle fuel rcturn tube ]
3 {2960 - 10500 Fuel feed pump inlet tube ! 1

|
4 C295C 10400 Injection puimp fuel inlet tube 2 2
S neGT 01016 Pipe union (A) | i

|

i

i

:

|

|

!

!

% !

| |

i

|

|

55



5(295T\2956JSSQ:MZSSGJ.2950\295C529508) - Fuel Filter Assembly

£T235G295GA 2856J255D

24

»
I
|
I
|
I

56



(995T.295G . 295GA . 295GJ . 295D 295C . 295QB)

Ser No |

Parts No

C0708-- 3000
C0810--0012

4C0810--0013

CE816- 0011

co763 0002
0708 --0005
C0708-- 1000
0708 — 0006
CO810---0010
CO708 -0008
CO810 0009
C0708--0002
C0810---0007
C0810 - 0003
C0810--0004

265--03021
GB5783--86
GB93 --87

C0810---0005 -

Fuel Filter Assembly

Name of Parts Qty
295T | 295G [295GA|295GI| 295D | 295C {295QB
Filter case N 1 1 1 1 1 1 1
Spring 1 1 1 1 1 1 1
Bracket plate 1 1 1 1 1 1 |
Seal ring I 1 1 ‘ 1 1 1 1
Support disc TR ! 1 1 1 )
Seal ring 2 2 2 2 2 | 2 2
Filter cartridge i 1 1 1 1 1 1
Big seal ring. SN S R S T S O S W A U
Tube connecting bolt 2 | 2 2 2 2 3 3
threaded plug 1 1 1 1 1
Flat washer 5 5 5 5 5 .6 6
Filter seat 1 1 1 1 1 1 1
Flat washer 1 1 1 1 1 1 1
Pulling rod nut 1 1 1 1 1 1 1
Flat washer 1 1 1 1 1 2 2
Vent bolt 1 1 1 1 1
Tube connecting bolt 1 1
. Hex. bolt 2 2 2 2 2 2 2
Lock washer 2 2 2 2 2 2 2

57



ump Assembly

FFuel Feed P

,(235C.2350B)



:(295C. 295QB)

Fﬁel Feed Pump Assembly

Name of Paris Qy
Ser No P'arts No 995C 2950
T iss 00~ 013 Threaded plug 1 i
Z ISB8---00--015 Flat washer 1 1
3 1ISB---00--012 Pump plunger spring | i
4 IS8 00 -01} Pump plunger 1 1
5 iSb—04—01 Pump body 1 1
6 ISB-—03--02 Tappet guide i 1
7 188~ 0301 Tappet 1 1
8 ISB—--02--0] Push rod 1 i
9 1SB 02 -03 Roller pin ] ]
10 1ISB--02- 04 Guiding shaft 2 2
11 ISB--02 -2 Roller 1 !
12 1S3--00 010 Stuck spring I
13 ISB---00--01 Fuel outlet tube boir 1 1
14 ISB-- 00 -- 03 Flat washer 4 4
15 ISB--00 04 Fuel outler tube connector seat 1 !
16 1SB— 00— 06 Check valve spring 2 2
17 |I1SB--6¢ - 07 Check valve 2 2
18 |ISB-04-02 Check valve scat 2 2
19 |ISB--00 05 Washer 2 2
20 ISB--01--06 Hand pump pull cap 1 1
21 |ISB- 01 --08 Hand pump pin 1 |
22 |ISB 01 --07 Hand pump spring 1 1

59



Ser No| Parts No Name of Parts Qty
295¢ 295QB

23 ISB—01—01 Hand pump body 1 1
24 ISB--01---04 Hand pump pull rod 1 1

25 1ISB-—01--03 Hand pump plunger \ ]

26 ISB- 0102 Rubber pad ! 1

27 ISB 0] 06 Hand pump body connector \ ]

28 ISB - 05--00 Fuel strainer 1 i

29 ISB—- 00~ 08 Fuel inlet tube screw H




,(295T, 295G (295G A ,295GJ 295D ,295C,295QB)

Injection Puimp Assembly

[aS6¢C roS5C vOS6C 956¢ 1662,

ﬁA
|

_om 5¢r

e

9567v055255E21562

@/.mm

S bi



(295T .295G . 295GA ,295GJ, 295D, 295C,295QB) Injection Pump Assembly

1 R
|
Ser NO ‘)arts N() Nan‘e Of Parts e S N | ().(y_‘_, S I” .

il 295T l 295G ZSSGA'! 295G 295D | 295C ESSQB
BRI Cam shalt Lol Loy b
o GBIy 7Y | Key 35016 [ ‘ [ ': ! [ !
M2 Gene0 01 Pull rod 1 | Lol Lol T
| B2 0000 13 Rectangle seal ring 2 2 Dol E ! 2 -
a Bl v ol Pull rod positioning bushing 2 2 i 2 ‘ 2 ' 202
G Bi? 3«00 O Roller pin 2 2 2 | 2 02 2 2
i Blz 2«60 0L Push rod case 2 2 2 2 i 2 .2 2
% Bl reuen 03 Roller inner ring 2 2 2 ' 2 2 )
9 Biz 300 05 Roller 2 2 2 4 2 2 2
0 {2 x-u-0 02 Adjusting block 2 2 R 2 o
B !Blf.’ te bl w0 Plunger assembly 2 2 2 ‘ 2 2 2 ?
(4 BI2- 6«0-0 08 Spring scat, lower 2 | 2 2 | .’ 2 2 2
o sz ue0e0 0l Plunger spring 2 i 2 ) 2 2 2 | 2
ftoBI2 1-0-0 0l Delivery valve tightening seat 2 l 2 2 [ o 2 102 o
5 BI2- 1-0-0 02 Delivery valve spring 22 2 a2 o
A T 2«0 Ola Delivery i 2 ! 2 2 t 2 ‘l 2 2 : i
i ilslff - 0«0 07 Delivery valve washer : 2 l 2. 2 2 22 ‘ 2
1% E}‘.lff o2 02 Delivery valve seat : 2 i 2 2 ) E ll K ’
19 iy 110 0l Plunger cylinder oot 2 2R B
20 \,m:: e 0.0 04 Plunger cylinder girsket l 2 i 2 2 2 ! 2 : 2 1 )
2 By 0«0-0 12 Fucl intet tube adaptor ! | l 1 | | i 1 | i |
22 Bz 0e-0-0 10 ' i Flat washer L3 3 3 3 ] 301 : !

62



i
|
. _ l . § Name of Parts | o QEX
Ser No ; Paris No 295T | 295G 295G Al 295G
23 Bz 1e0-0 | T b e upper ) ' Ul
21 lanig - 86 Pin A4 10 2 |2 | 2| 2
25 GBIV 86 Nut M6 4 4 4 4
24 IGBY3- 87 ; Lock washer 8 | 8 8 8
27 GBE4Y - 85 : Flat washer € 4 4 4 4
28 GRIDU 48 : Stud M6 X 35 : 4 4 4 ’ 4
24 BI2 =50+ 0-01 s Fuel return tube conrnector : !
290 B2 16006 | Threaded  piug 1 \ 1
10 IGBI08- 84 . Steel ball §Vb , |
s BIZ2—-n 00" l el return valve spring l
32 BI12 ~4L 00603 ; Trat washer
33 BIZ 500 04 Plug
390 M2 10000 03 Veni serew ; 1 1 !
38 BIZ -0 «0e0 06 | Flat washer 5 ) ) 5
36 BI2-0-0-0 (7 Positioning screw 4 4 4 4
37 GB6I70--86 Nut M2 1 1 ] 1
38 lGBS3- 87 Lock washer 1% 1 1 1 ]
KES HG 4002 7 0Oil seal PD 17 X 35X 10 1 1 1 1
40 GB70 -85 Screw M6 X 16 4 4 4 4
41 29501032 Pump gasket 1 1 . 1
42 BiZ2—0+ G« 0—-05 Fiange i 1 1 1
13 GR2G7 — i Bearing 7203 1 i i 1
BB 0.0 G-y 0 2 | 2 | 2 | 2

[\

63



]
| | |
, Name of Parts _ Qty
Ser No:  Parts No [ :
: 28571 | 295G [295GA|285G)| 295D
JUY USRS — — ——— s o — Y R S
45 BI? e 0«02 Shifting fork 2 2 2 2 2
: !
46 IGBBIY 85 Screw M5 < 8 . L4 4 4 4 4
47 ilii2-~ 7+0+0 03 Round head rivet 2 2 2 2 2
4% BI2 70+ 002 Name plate l ] 1 1 1
19 Bi? 70001 Window cover 1 1 1 1 .
i . ' '
S il 000 -04 Window cover gasket* | i 1 [ 1
51 Bl G 0.0--03 , Tightening screw 2 2 2 2 2
520 IBIZ- Us e 0 Lb O ring
53 EGBS)OU-- 88 Stud M6 X 14
94 i,Bl'_). FACI URII R W Pump case, -lowet
Hix l,mz =200 02A Pump case, lower ] ) 1 | 1
!
i
i
|
1
|
!
!
|
|
! '
| 1
1
|
|
i

6.4




(2957 .295G 285G A 295G 235D 285C  2950B) Governor Assembly

WA

A e
wayh b

{&;g




(295T.295G.295GA . 295G), 295D . 295C. 295QB)  Governor Assembly

. -
Name of Parts Qty .
Ser No Parts No o 1
, 295T | 295G [295GA| 295G 2950[235(‘ i295QB
R E TR D T T Aluminium rivet s | 2 | 2 | 2 |2 } FREE
2 ! T, 4«00 09 Name plate A 1 | | [ [
3 { T, 1«00 -05 , Bracket seat | | | ! | ‘I [
Lo 100 06 Flat washer i ! ! | vl |
5 \r‘ e 0.0 07 | Plug I ! ! ! i i i ‘
6 GBIZ3S 76 Scal ring 8% 1.9 “O"type 8 8 8 8 8 ! ¥ ¥
7 ’ GB8IY 8 Screw M6X 15 1 1 4 ] colo 1
8 l Froo-0-0 0 : ' Ancillary spring 1 | 1 ] 1 ‘ o !
YT 000 0 Washer 1 l ! ! R |
10 {1, 0-0.0 03 . Polyurcthane rubber gasket | | | ! | g | !
L i N I VIR I B ' Guiding pin i 1 1 ] i E ] !
12 ; 12-6-0+0- 02 Shutdown stop pin | 1 ] | ! ! I i
1311 400 -0 Shutdown control rod | | 1 | Pl '
o {aBi2ss 76 O ring 13 1.9 N R |
15 T, 400 03 " Shutdown rod bushing | 1 1 1 ! ! I |
16 T, 4.0-0 08 Spring | | | Lol
17 T, 400 02 Shutdown control rod | | o P! ' ! |
18 [T, 4+-0-0. 0 Washer | | | vl !
19 GBBLY 85 Serew MG 10 ' | I I I I
20 G297 B Rearing 7203 I I T TN R B I R
21 T t«0«0 00 Oil-dipstick 1 | | | | 5 | l
22 4T, -5+ 0«0 -0 Flying weight shatt 2 2 2 2 ‘ 2 ?
23 T, 5-0-0 05 | Roller 2 ‘ 2 2 2

66



Ser No

Paris Ng

Naine of Parts

Qiy

235GA

|
|
; . . e Inas
| | 2957 1 295G 295G} 255D | 295C 29508
Cay :1; 5 .})".Mg*}:]j,}'w]l‘ T T T g e T 2 1y R R
25 TeB e 0. 00y | Flying weight 2 2 2 2 2 2o
A R U B I % Flying weight seat 1 | ] i ! [ i
S AR UCE LR VR Lok wasnet 1 1 i ! | 1 1
N 0.0 h 08 Nut i ] ! i ! ! !
29 P e e (Y Pushtiing panel 1 1 1 ! ! ] !
30 1Ty ~6 - 0« G--01 Anti — friction frame 1 i i 1 i i 1
KR GB305 - 84 Steel ball 3/167 b 15 12 18 | 18 18 i3 i8
32 020 G0z Bushing 11 I S
33 T2+ 0400 =. Sliding fork ! 1 1 i 1 ! i ]
I v 00064 | Stop ring i 1 i i | oo
36 (GBO1-86 ‘ Pin 2 {5 O T R N A T T
36 T—-0«0.--01 Idle speed balancing spring 1 1 1 1 1 I 1
37 GBGI70- 86 i Nut M6 3 3 3 3 3 3 3
3§ Ty- 3 1. 0--04 | Flat washer 1 1 1 1 1 1 1
39 T8 e 1. 008 Torgue storage spring 1 1 1 1 1 i I
40 Ti3 e 1 e0--02 Correction and compensation 1 1 ) i 1 \ 1
panel
R e A A 1 Adjusting rod 1 1 1 L i ] 1
42 T30+ 0--12 Pressure disc 1 1 ] | I 1 [
4 Poo-3 s 6o 007 Governor spring(D=2. 8mm) 1 1 1 1 i 1
43 Py 300 07a ! Governor spring{(D = 2. 3mm) 1
44 Ty 350005 Positioner 1 1 1 1 I 1 !
45 Ty~ 30+ ¢ —06 Position limiting screw 1 1 1 1 1 ! 1

67



'Name of Parts Qty
Ser No Parts No
: 295T | 295G |295GA|295GI| 295D | 295C |295QB

w6 T —7.0-0--00 Breather asseinbly ] 1 1 1 1 1
17 T.-=0+ 0+ 0—02 Flat washer 1 1 1 1 1 1 I
48 Ir, 3-.0-0--13 Rear cover i 1 1 | | 1 1
19 |GR848—-85 Flat washer 6 4 4 4 4 4 4 4
50 |T;~--3+ 0+ 0—10 Speed control rod bushin 2 2 2 2 2 2 2
51 |Ty-3+ 00 0—15 O - ring ‘ 2 2 2 2 2 2 2
50 T, 3+0+0-16 Stop ring 2 2 2 2 2 2 2
53 GB&8IG 86 Stop ring 9 2 2 2 2 2 2 2
54 ({GB93 - 87 Lock washer 6 4 4 4 4 1 4 4
55  |GB65---85 Screw M6 < 38 2 2 2 2 2 2 2
56 Ty-=3+ 0« - 02 Limiting helix sleeve 2 2 2 2 2 2 2
87 |GBI1235- 76 O ring 14 - 2.1 2 2 2 2 2 2 2
58 {Ty—3+ 0+ 003 Nut 2 2 2 2 2 2 2
54  iGBGI70 —86 Nut M6 3 | 3 3 3 3 ‘3 3
60 |Ty— 0-0+0 -12° Lead seal 1 1 1 1 1 1 1
61 T, 0«0 11 ‘Lead seal iiud 1 1 1 1 1 1 l
62 Ty -9 0+ 010 Lead seal cap 1 1 1 1 1 1 1
62 |GB65--85 Screw M6 X 20 2 2 2 2 2 2 2
64 |GBY3 87 Lock washer § 2 2 2 2 2 2 2
65 T, -3+0+0--1) Adjusting control snaft 1 ] 1 1 la 1 1
G5 1y 3 e0.0--04 Positioning boft i 1 | 1 1 1 t
67 T3 e ) e 0--00 Twist spring 1 1 1 1 1 1 |
68 |GB5783- -86 Hex. bolt M5X 16 1 1 1 1 1 1 1
69 IT, -3+0.0--08 Speed controling rod 1 1 1 | 1 1 1

68




"(295T,295G . 295GA [ 295GJ 295D, 235C . 2950B) Injection Nozzle Assembly

69



(295T,295G,295GA . 295GJ 295D, 295C, 295QB)

- Injection Nozzle Assembly

Name of Parts Qty
Parts No ' ’ -
: 295T | 285G [285GA|295GJ; 295D | 295C {295QB

" :7\}7()0 0z Flat washer . 1 T lw 1 l 1 1
2021. 00. 0} Injection nozzle tightening nut 1 i 1 1 i i 1
o021, 01. 02 Needle valve body 1 1 | i i 1 1
2021 010,01 Needle valve. 1 1 | | | | i
2621, 00, 01 Injection nozzle body | | ! I R !
2021, 66, 14 Flat washer 1 1 | i N | I
2021, 00,13 Fuel inlet adaptor I 1 1 | ] i |
S2021.90..03 Pressure rod | i 1 | 1 | 1
2000, 00. 67 Injection nozzle spring 1 1 1 i 1 ! i
2021. 00. 06 Fiat washer 1 1 1 1 1 ! !
2021, 00. 08 Pressure adjusting screw 1 1 ! 1 \ | }
2021.00. 09 Flat washer 1 1 ! 1 1 i 1
2021, 00. 05 Protection cap ! 1 | | l |
2020, 00, 10 Flat washer 2 2 2 2 2 2 2
2021. 00 11 Tube connecting bolt I 1 1 i ! 1 1

!

l

|

70



Radiator Assembly

(235T,235GA . 235D)

LA W‘\\\\\\\W\W‘w\\“\\ \Ww\\ v\\&\“\\\.ﬂ\\\\\\\w\m \.\.N\;J\“\\
\ 0 .&w\ 7 \.\dmwv \\\\\

/o MN\\\.\WH“.\\MN\\\\ /
Wi

75 Us\
Y,

e /

\1\&&\\ )
.\“} \\4\\\\.\ s
Al L),

i o A
3, @, X

< w \A..wno [V)
N

71



(295T,295GA , 295D)

Radiator Assémbly

Ser No Parts No Name of Parts oy
295T 295GA 295D
1 |GB6170—86  Nut M6 B "8 8 8
2 GB93-—-87 Lock washer 6 8 8 8
3 295—15004A Air guiding shield 1 1 |
4 25. 31.116L Rubber cap 4 4 4
5 25.31. 115L Rubber pad 2 2 2
6 295--15001 Spring 2 2 2
7 GR96 —85 Flat washer 12 2 2 2
8 |GB41—86 Nut M12 2 z 2
9 295--15600 Drain cock 1 1 1
10 |295T-—-06016 Radiator rubber tube 1 1 1
11 295--06400 Tube clamp (¥ 14") 4 4 1
12 |295—15000 Radiator sub - assembly i ! l
13 1295--15500 Radiator cap sub - assembly 1 1 1
14 |295T—03023 Radiator rubber tube 38 X 46X 115 1 1 |




Sca Water Cooling Assembly

(285C)

73



(295C) Sea Water Cooling Assembly

Name of Parts
Parts No
Tassos 88 | T Tsams <
295C 15002 Gasket of [resh water hole
295C 15030 FFresh water inlet tube
GR93 87 Lock washer 8 8
GB6I70 86 Nut M8 8
295 06400 Tube clamp(i}a") 6
295C 15007 Fresh water, rubber tube 2
295C- 15200 Heat converter sub-assembly
1205C  1H06US Gasket of sea water hole
295C 15020 Sea water outlet tube
295C 15005 Inner cloth tube, sca water
295C 15010 Sea water inlet tube
295C - 15300 Tube clamp (1")
295C- - 15006 ~ Sea water pump rubber tube
295C 15040 Fresh water outlet tube
295C 15050 Sca water pump outlet - inlet tube
295C 15100 Sea water pump sub - assembly
V - belt BI04

%



(235G, 235GA 235G, 295D,2385C)

Throttle Controling Assembly

-t
<\

o
N

295G 295GA 2950 295(; J

AN

75



(295G .295GA ,295GJ, 235D, 235C)

Throttle Controlling Assembly

Ser No Parts Nol Name of Parts Qty
_______ } B 295G |295GA| 295G3| 295D | 295C

| GBS783--86 Hex. bolt M10X 20 2 2 9 2 2
2 GB93-- 87 Lock washer 19 2 2 9 2
3 295G--11001A Bracket 1 1 ] \

4 295GJ - 11002 Controling plate 1
{* 295G - [1092A Controling plate 1 1 1 1
5 GB6170- 86 Nut M8 ‘9 2 2 2 2
6 GB93 - 87 Lock washer 8 3 3 3 3 3
7 GBY23--88 Cap nut M8 1 1 TR |
.8 GB827--86 Rivet 2X5 2 2 2 2 2
9 295G - -11004 Tightening cap 1 i 1 1 i
10 IGBY7. | --86 Flat washer 8 1 1 | 1 ]
11 295G~ 11006 Indicator plate 1 1 1 1 1
12 |GBY7. 1386 Flat washer 5 2 2 2 2 2
13 |GBY1--86 Split pin 2 12 2 2 2 | 2 2
14 295G~ 11300 Throttle pull rod adaic: 1 1 1 1 1
15 lGB6170--86 Nut M5 ‘ 1 1 1 1 I
16 295G-— 111200 Throttle puil rod 1 1 1 1 1
i\ 7 295G - 11100 Throttle handle 1 1 1 1 1
18 295G- 11005 Pin shaft 1 1 1 1 | i
19 295G~ -11003 Bracket shaft 1 1 1 1 1
20 GB5783- -86 Hex. bolt M8 < 20 2 2 2 2 2

21 295G--12600 Engine oil pressure gauge connector tube 1

22 295G 12019 Engine oil pressure gauge 1

76



(235G .295GA) Clutch

77



(295G, 295GA) Clutch

Ser No| Parts No Name of Parts L _Qty
e 235G 295GA
| o 295G - 17022 Clutch bearing stop ring B l 1
2. |GB278---82 Bearing 60203 1 ‘ ]
3 295G--- 17023 ‘ Clutch bearing stop plate | |
4 295G---17300 I "Clutch driven plate assembly | 1
6 [25.213.118 Clutch pressure plate | ] |
& GBIi9-86 Pin B8 X 24 3 3
7 260210123 Relcase lever adjusting bolt 3 3
8 25.21J. 120 ! Release lever 3 3
9 25. 214, 12 Releasc lever strut 3 l 3
10 ;25. 210,122 Rclease lever spring 3 4
It EL'S. 20007 Clutch cover 1 1
12 ‘(EB‘JK - 87 Lock washer 8 6 6
13 GRL783 86 Hex. bolt M8 X 20 : 6 6
14 25.21J. 124 Release lever adjusting nut 3
5 |GB6173--86 ’ Nut M8 X | 3
16 25.21J.119 Clutch pressure spring 6

78



(295G, 235GA)

Clutch Control Lever Assembly

79



(295G,295GA)

Clutch Control Lever Assémbly

Name of Parts Qty
Ser No Parts No S R
295G 295G A

I |GB5783—86 T Hex.bolt M8 X 20 I T
2 GB93---87 Lock washer 8 2 b4
3 GB923 88 Cap nut Mi2 ! |

4 GB97.1--85 Flat washer!2 | 1
5 295G 17104 Control plate | |
6 295G 17105 Fixing pin shaft 1 ]

7 GB5783 - 86 Hex. bolt M10X 30 2 2
8 GBY3- 87 Lock washer 10 2 2
S GB923---88 Cap nut M8 1 1
10 GB97.1--85 Flat washer 8 2 9
11 295G --17107 Stopping shaft 1 1
12 295G-—-17108 Position rack 1 ]
i 205G 17106 Limit claw 1 |
14 GBI —86h Pin 2. 5x 24 ! |
15 GB97. 1 -—85 Flat washer 10 ! !
16 295G~ 17101 Contro! rod | 1
17 295G—-17102 Pin shaft’ 1 |
18 |GB6170-86 Nut M8 2 2
19 295G ---17109 Controling connect rod 1 !
20 295G-—17110 Handle connect rod 1 !
21 295G —17112 Spring 1 |
22 295G - 17111 Control pull rod 1 i
23 295G 17120 Controling handle sub-assembly | [ |

80



(295G ,285GA) Belt Pulley Power Output

81



(295G .295GA) Belt Pulley Power Output

Name of Parts »
Ser No Parts No -
295G
B S SR e e |-
] Bearing 688908 |
2 262000130 Release bearing scat |
3 295G 17046 Release bearing seat retracting spring 1
4 GBLH7HY 86 Hex, biolt M8 X 20 3
5 GRay 87 Lock washer 8 7
6 20060 17013 ) Release bearing seat brocket 1
7 GBA7Y 8o Pin gl il 4 2
8 295G 10t Welease furk 1
4 290G 1T00, Cluten housing 1
o 205G 1| Ruching |
I 200G 17024 ' Cover i
12 lapaes 87 1 fock washer 10 6
13 GBHT78S - 86 ‘ Fex, boit MO 18 » 2
4 295G 170105 : Release fork shalt oi victsh !
th 295G-- 17020 Bushing |
16 [295G 57017 Cluteh retease ary I
17 GBEYR 88 Stud AMI2 < 30 ‘ : 4
14 295G 17002 Bracket shaft 1
19 6BYY B Lock washer 12 ‘ 1
26 |GBBIT0 - 86 Nut M2 4
21 GB5783 - 86 Hex. bolt Mg < 22 4
22 HG-- 692 67 Oil seal PGGO - 80X 12 1

N o

82



Ser No !

23

32

|
'
'
|
i
]

295G 17006

GB278-82

295G 17005
206G 17003

GBIS2 74
GBYYL. | 86
295G 17007
295G 17008
GB5783-- 86
295G-- 17009
295G- 17010
GBS3-- 76

GB6171--86

Parts No

295G 17001

i

Name of Parts
Bearing cap
Gasket
Bearing 60210
Sleeve
Belt pulley
Grease nipple M1 ~ |
Stop ring 50
Gasket
Torque transmitting cover
Hex. bolt M10 x 25
Clutch shaft
Stop plate
Lock washer 18

Nut Mi8x 1.5

Qty

295GA

83



Fuel Tank Assembly

(295G 295G A . 295GJ . 295D) |




(295G . 295GA . 295GJ 255

Ser No Parts No Name of Parts. ' Qty o
295G | 295GA | 295GJ | 295D
o T Gue170 86 Num8 4 A R
GaBy3 87 Lock washer 8 4 4 1 ! -4
3 295G 17011 Fuel tank bracket plate 1 1 ] ; I
1 %('iBS’/BB 86 Hex. bolt M 10X 30 4 4 4 | 4
295G 17012 Fuel tank gasket 2 2 2 2
6 295G--16100 Fuel tank i | ,
G 5295(}.1 -16100 Fuel tand 1
7 295G -16004 Fix pin 4 1 4 1
2 (1|357;82 -~86 Hex. bolt M8 X 40 4 4 4 1
9 295G 16005 Fuel tank uppcr gasket 2 2 Y 9
10 295G --16200 Fuel tank bind 2 2 2 2
Il 295G 16400 Fuel tank cap 1 ] 1 |
12 295G~ 16500 Filler hole strainer ] 1 1 ]
13 [295G-—16300 Sediment cap ] 1 | |
14 295T 01044 Air pump fuel return tube connector gasket 2 2 2 2
15 295G~ 16600 Fuel outlet tube 1 1 ] l
16 295G --16002 Hollow bolt 1 1 1 1

Fuel Tank Assembly

85



Tensioner Sub-assembly

(295GY)

Bb



(295GJ)  Tensioner Sub-Assembly

Ser No |
i

N

T
i
|
%
Parts No

T&hi{i§§ff3§'
295G3---01902
i(38893.l-86
| 295GJ—01905
|GB278—82
295GJ—01904
295GJ—01903
295GJ—01901
|GBY7. 1—85

| GBY3 --87

| GB6170—86

Name of Parts

Grease nipm;:';il()x l”
Tensioner shaft

Stop ring 10

Tensioner

Bearing 60203

Bearing spacer ring
Bearing washer
Tensioner bracket lump
Flat washer 12

Lock washer 12

Nut M12

Qty

295GJ

—

[ SR O]

87



Electric Instrument Assembly

(295T 295G .295GA . 295D, 295C.295QB)




et e s i e oo

Ser No Parts No
| 12956 12010
? 295G 12019
3 |295G-- 12600
4 |295G-~12510
b 1295G—-12016

|
6

|
/o 2en 0 ood
7o legson - 12001
R !3951; 12021
9 1265G 12017
10 1295G 12008
[

!
12
13 [295G ~17005
14 295G 12006
15
16
i |

!

— e :

(235T,295G.295GA 295D, 295C. 295QB)

Electric Instrument Assembly

- ——— ey

|

" Wire{From galvanometer (4to fuse box)

_electric heating plug)

Name of Parts

Tcmperatﬂ;é .gz;uge (WT-120)

Engine oil pressure gauge (YT-120)
Engine o1l pressure gauge tubular connector
Insttument panel weldment

Insulate sleeve (Middle)

Wire (From prcheat starter switch 2 to

Electric heating plug
[’reheating plug

Gauge lamp

Plates of electric wire
Galvanometer (307-C Type)

Wire (From preheat starter switch to start]
motor) -

Wite (From galvanometer (—~ ) to start-mo..

tor)
Pre-heating starter switch (JK290)
Electric lock (JK422)

Wire (From electric key 3 to starter switch
power source)

Wire (From electric key power source 1 to
fuse box)

89

- Qty - — -—
295T | 295G |295GA| 295D | 295C [295QB
1 1 1]
I | 1 1
] 1| 1
l ] ] 1
6 6 6 6
1 ] 1 1
2 | 2 2 1o
1
1 ! | I
15 | 15 | 15 | 15
1 : 1]
1| | 1
1 ] 1 1
1 1 1 1
1 | | 1
1 ! | 1
1 1 ] 1
i 1 ! )
|




Name of ‘Parts

Qty

SerNoj  Parts No 295T | 235G [295GA| 295D | 295¢ 29508
T8 lopes -85 | Screw M5 X 16 2 | 2 | 2 | 2
19 |GB67---85 Screw M6 X 10 4 1 4 4
20 {GBY3 87 Lock washer 6 2 2 2 2
21 [295 12002 Relay governor (FT-70) 1 1 [ |
22 295G - 12007 Fuse box (BX503) 1 1 i l
93 V\{ire'(F.ro‘m relay governor spark to elec- | 1 | 1
tric key?2)
s bosc 1208 Insulate sleeve (Sriai) 9 9 9
6 IGBAT. - 85 Ilat washer 6 8 8 8 | 8
26 295G - 1250011 Instrument panel 1 ! ! i
27 GBOL70---86 Nut M6 2 2 2 2
78 CBY7. 185 ‘Flat washer 5 2 2 2 2
26 lGBY3 - 87 | Lock washer § 2 | 2 |2 | 2
RUNERTOR T 8 Lo 141 l Nut M5 2 |2 2 2
31 GBGE7 -85 Scrcw ME X 12 6 6t 6 6
42 W ir\e( I'rova generator (- )to relay gover- | | | |
nor’ .
33 Wire (From generator (-i- Mo relay gover- - | | |
ner spark )
14 Wire(me‘ ge.ncratur(l")to relay gover-| I | i |
nor magnetic field) <
35 Wire casing pipe | ] ! !
36 1295 12003 Starter motor (QD12) ! ] ! b [ 1
37 295G 12200 Cable (From motor to battery) i ! o

90




Ser No

Paris No

Name of Parts

Qty

295T | 295G {29SGA | 295D | 295C |295QB

38 205G—12014 Rubber cap (Big) i 1 ! !
34 295G-—12009 Batier; 3—Q—120) 2 2 2
39%  JZG3C- 12009 Rattery{(p~JC--195) !
40 295G--12100 - Battery clamp 4 4 4 2
1 | 205G--12300 Battery &g_rics connecting cable 1 1 H
42 296G 12400 Battery pround cubie ! { 1 N
43 195G—12013 Rubber cap (Smail) 2 2 02 2
44 29512001 Silicon rectifier generatm'(JF()lC) ] | i ; 1 ]

295—=12001A Silicor rectifier generator(ZJF200) 1 i ] ] !
44* 1295C— 12001 Silicon rectifier 5&;13.'at6r(Jf’| IN) I

91




Front & Rear' Bracket

(295G, 295GA 295G, 295D)

2950 °

295Gd4

)

a

. ?__

2956 29564 295¢



Front &. Rear Bracket

(295G ,295GA . 295GJ, 295D, 295C)

A : Name of Parts Qty
Ser No|  Parts No » . 295G | 295GA | 295G) | 295D | 295C —
| GB5782—86 ‘Hex.bolt M 14 X 50 4 4
2 GBY3--87 Lock waslhier!4 6 6 6 6 3
3 295GA — 17000 Radiator bracket - ] 1
4 GB5783—86 Hex.bolt M14 X 45 6 2 6 2 4
5 [295G—01039 Front bracket I I | |
5* 295C—01040 Front bracket 1
6 |GB5782—86 Hex.bolt M12X 85 s 5 5 5
7 GB93—87 Lock washer 12 10 10 9 9 9
8 295G—17108 Paper gasket I 1 1 ] |
0 295C—-01043 Rear bracket ]
O* 295D 01043 Rear bracket ] 1
10 GB5782—86 Hex.bolt M12 X 160 3 3 3 3 3
no|GB19-86 Pin D12X 24 2 2 2 5 5
12 GB3782 - 86 Hex.bolt M12X95 2 2 1 1 ]
13 GB6172—86 Nut M10 4
14 GB93—87 Lock washer 10 8
I5 GB97.1—85 flat washer 10 8
16 205C=-12021 Instrument panel bracket 1
17 GRB3783 - 86 Hex.bolt M12:X20 8
I8 295C 12700 Electric apparatus rear hood weldment 1

93



	00
	00A
	00B
	00C
	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63
	64
	65
	66
	67
	68
	69
	70
	71
	72
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82
	83
	84
	85
	86
	87
	88
	89
	90
	91
	92
	93

